1 3 9 10 " 23 (x3) 24 (x3) 31 32 33 34 37 (x2) 4@
Apply Loctite 270 —— Apply — Torque to 8 b in

— = ||l= == Torqueto 351bin == Loctite 601 =

L when bonding to (:
— motor spindle T

1. Motor cables 21. Bearing washer
2. Clutch cable 22. Spirol pin
g 3. Grommet 23. Motor fixing screw
4. Mounting cover - MB x 16 mm (x3)
25 26 (xd) 27 (x4) 5. Clutch coil assembly 24, Washer - M6 (x3)
Torque to 6. Spring 25. Master plate
35 |b in 7. Centre sleeve 26. Washer - M6 (x4)
8. Centre screw 27. Mounting cover fixing screw
9. Circlip - M6 x 16 mm (x4)
17 (xd) 25— 10. Clutch plate assembly .EB E_Lwer pil!ar (x2)
Apply Loctite 270 . R_Dll_pln 29. Linear drive module
Torque to 8 Ib in 12. Carrier 30. M12 Rod end
13. Spacer (x4) 31. Drive pulley
— 14. Planet gear (x4) 32. Drive motor
[/—:_] 15. Driven pulley assembly 33. Ferrite
16. Drive belt 34. Dust cover
E:J 17. Screw - M3 x 10 mm (x4}  35. Grommet
18. Driven sprocket mount 36. Washer - 4BA {x2)
[: 19. Raceway washer (x2) 37. Dust cover securing screw
+— 20. Roller assembly (x2) - M4 x 12mm (x2)
— = = ‘ Notes
E] 18 19 20 @ A. Raised flange on Planet gear (14) should face Driven gear (15)
2 i > b 7 8 on reassembly.

Da4ae-3



Linear Drive
Spares List
Item #16
Drive Belt
Part Number:
#N006



Linear Drive
Spares List
Item #6
Terry Spring
Manufacturing Part Number:
#37002


Linear Drive
Spares List
Item #30
M12 Rod End
Part Number:
#K067

consisting of:
Manufacturing Part Number(s):
3030-536-A / Rod End
22021 / M12 Nut

Linear Drive
Spares List
Item #2
Clutch Cable
supplied with #N007
Manufacturing Part Number:
#3016-020-D

Linear Drive
Spares List
Item #4
Mounting Cover
Manufacturing Part Number:
#3004-014-P

Linear Drive
Spares List
Item #5
Clutch Coil Assembly
Part Number:
#N007

consisting of:
Manufacturing Part Number(s):
3020-047-C / Clutch Sleeve
3010-029-9 / Grommet
3016-020-D / Cable
4035-008-C / Coil Assembly
3020-450-A / Clutch Rotor

Linear Drive
Spares List
Item #7
Centre Sleeve
Manufacturing Part Number:
#3020-046-D

Linear Drive
Spares List
Item #8
Centre Screw (M4 x 25mm)
Manufacturing Part Number:
#21241

Linear Drive
Spares List
Item #9
Securing Circlip
Manufacturing Part Number:
#25034


Linear Drive
Spares List
Item #10
Clutch Plate Assembly

consisting of:
Manufacturing Part Number(s):
3020-451-A / Clutch Plate Assembly
3020-323-A / Clutch Plate Bush
3012-025-9 / Ring Gear 
21114 / Screw (x4)
23038 / Washer (x4)


Linear Drive
Spares List
Item #11
Spirol Pin
Manufacturing Part Number:
#24079



Linear Drive
Spares List
Item #12
Carrier
Manufacturing Part Number:
#3020-042-K / Carrier Plate
#24043 / Gear Mount (x4)

Linear Drive
Spares List
Item #13
Spacer
Manufacturing Part Number:
#28017 (x4)


Linear Drive
Spares List
Items #14 & #15
Driven Pulley Assembly
supplied with Heavy Duty Gears Kit

Part Number:
#N021

consisting of:
Manufacturing Part Number(s):
3012-026-C / Planet Gears (x4)
3001-069-F / Driven Sprocket
3020-144-G / Sun Pulley Hub
3020-236-A / Sprocket Back Ring
21114 / Screws (x4)
23038 / Washers (x4)
31051 / Oilite Bearing
28017 / Shim Washers (x4)


Linear Drive
Spares List
Item #29
Linear Drive Module Assembly

Part Number:
#N004 / Short Stroke
#N005 / Long Stroke


Linear Drive
Spares List
Item #24
Washer
Part Number:
#23019

Linear Drive
Spares List
Item #26
Washer (x4)
Manufacturing Part Number:
#23019

Linear Drive
Spares List
Item #25
Master Plate Assembly
Manufacturing Part Number:
#3036-330-C / Linear Master Plate


Linear Drive
Spares List
Item #27
Mounting Cover Fixing Screw
M6 x 12mm screws (x4)
Manufacturing Part Number:
#21359

Linear Drive
Spares List
Item #28
Cover Pillar (x2)
Manufacturing Part Number:
#3020-049-C


Linear Drive
Spares List
Item #32
Drive Motor Assembly
includes drive pulley & ferrite tube

Type 1 (12v)
Part Number: #N001

Type 2 (12v)
Part Number: #N002

Type 2 (24v)
Part Number: #N003

Linear Drive
Spares List
Item #34
Dust Cover
Part Number:
#3001-068-9

Linear Drive
Spares List
Item #37
Dust Cover Screws (x2)
M4 x 12mm
Part Number:
#21163

Linear Drive
Spares List
Item #36
M4 Washer (x2)
Part Number:
#23003


Linear Drive
Spares List
End-Cap & Stop Ring (rubber) Assembly

Manufacturing Part Number:
#3011-017-9 / Stop Ring
#3020-041-E / End Cap

Note: Common replacement part, expands once in contact with oil. Can be known to slow/stop rod extension/retraction.

Linear Drive
Spares List
Item #17 & #18
Driven Sprocket Mount w/Screw

Manufacturing Part Number(s):
3020-040-D / Sun Pulley Mount
31031 / Bearing
21165 / M3 Screw (x4)


Linear Drive
Spares List
Item #35
Sealing Grommet
Manufacturing Part Number:
#14015


Linear Drive
Spares List
Item #33
Ferrite Tube
installed onto Motor Cable
Manufacturing Part Number:
#15229


Linear Drive
Spares List
Item # 19,20,21,22 
Thrust Bearing Kit
Part Number:
#W038

consisting of:
Manufacturing Part Number(s):
31025 / Thrust Washer (x2)
31024 / Thrust Assembly (x2)
3020-039-H / Bearing Washer
24079 / Spirol Pin

Linear Drive
Spares List
Item #31
Drive Pulley
(supplied with Drive Motor)
Manufacturing Part Number:
#3001-071-A

Linear Drive
Spares List
Item #23
M6 x 12mm screws (x3)
Manufacturing Part Number:
#21359

Linear Drive
Spares List
Item #3
Grommet
Manufacturing Part Number:
#3010-028-9


Linear Drive - Product Code(s)
#M81130
Type 1 / 12V / Short Stroke

#M81131
Type 2 / 12V / Short Stroke

#M81132
Type 2 / 12V / Long Stroke

#M81133
Type 2 / 24V / Short Stroke

#M81134
Type 2 / 24V / Long Stroke


Anchorage Foot Assembly

Vertical — | Pivot Pin

Pivot Pin
Black
Spacer
R-Clip
: Pivot Block
Mounting
Foot

Part Number | Description Qty
24035 R-Clip 2
28016 Shim 2
3004-017-G | Mounting Foot 1
3004-023-F Pivot Block 1
3011-019-9 Black Spacer 2
3020-059-9 | Pivot Pin 1
3020-060-E | Vertical Pivot Pin
Raymarine Part Number 4035-026






		Description

		Qty

		Raymarine Part Number

		4035-026







Right-click to Open File
Linear Drive Mounting Foot.pdf


